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ZERTIFIKAT @ CERTIFICATE

Attestation of 1SO15848-1

Industrie Service

Certificate No.: 269665
Ref. report No. :269666

Manufacturer : Zhejiang Magpie Sealing Element Co., Ltd.
Postal address of manufacturer : No. 9, Xiezhai Alley, Puyi Village, Oubei District, PC: 325102,

Yongjia County, Wenzhou City, Zhejiang Province, P. R. China

Test Product Description:

Product Name Graphite Packing M600
Product Description Graphite packing/ 2 of metal-wire-reinforced braided
graphite rings and 3 of die-formed graphite rings
Product type(mmxmm) ®25.4x038.1
Cross Section Di ions( ] 6.35x6.35
Stem diameter of test rig{mm) 254
Leakage Rate (mbar*l*s") <4.52x10° (Refer to BH)

Test Condition:

Testing principles are according to the reference of 1ISO15848-1:2015+Amd.1:2017 and manufacturer's
requirements and the key test conditions have been specified according to the following information:

Test Fluid 97% minimum purity Helium
Test Temperature(C) Room Temperature 400C
Test Pressure(bar): 511 4.7
Number of Switching Cycles 205 (Refer to CO1)

Upon manufacturer's request., the inspector of TUV SUD Industry Service GmbH Shanghai Office has
witnessed the fugitive emission tests.

Hereby, it is certified that the tested graphite packing of above mentioned company has been tested
and the test results are accepted according to above mentioned specification. Details could be taken

from the associated report with the No.:269666
‘,g
<0
Gi

Shanghai, July 16, 2019
(Place, date) TUOV SUD Industrie Servi

Westendstr. 199

80686 Miinchen Germany
TOV SUD Industrie Service GmbH Tel: +86216141-0123
Shanghai Office Fax: + 86 21 6140-8600

Fioor 3-13, No.151, Heng Tong Road,
Shanghai 200070 P. R. China
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ZERTIFIKAT @ CERTIFICATE %

AP1622 iF+H

CERTIFICATE

Industrie Service

(Certificate of conformity with technical requirements in: )
API STANDARD 622 THIRD EDITION, OCTOBER 2018

Name of manufacturer

Certificate N0.:267005 Rev.1
Ref. Test report No.:267004 Rev.1

: Zhejiang Magpie Sealing Element Co., Ltd.

Postal address of manufacturer : No. 9, Xiezhai Alley, Puyi Village, Oubei District, PC: 325102,
Yongjia County, Wenzhou City, Zhejiang Province, P. R. China

1. Description of Test Valve Packing :

Type of Process Valve Packing

Graphite Packing M600

Packing Material

Graphite Packing(die-formed graphite rings and metal-wire-
reinforced braided graphite rings)

Packing Cross-section( 'mm)

6.3mm*6.3mm Square and solid

Number of rings

5/3 die-formed graphite rings and 2 metal-wire-reinforced
braided graphite rings

Packing Gland ID(mm) $255
Packing Gland OD{mm) ¢ 38.1
2. Test Condition:
Number of Mechanical Cycles 1510
Number of Thermal Cycles 5

Maximum Test Pressure 41 4bar

Test Profile Rising
Test Medium Methane 97% minimum purity

Test temperature

Room Temperature/260 ¢

Leakage

<100ppm

We hereby certify that the fugitive emission test on below process valve packing have been conducted
at the laboratory designated by manufacturer and witnessed by TUV SUD inspector according to
requirements of AP| STANDARD 622 THIRD EDITION, OCTOBER 2018. The testing results of valve
packing meet the requirements of APl STANDARD 622 THIRD EDITION, OCTOBER 2018.Details

could be taken from the associated report with the No.:267004 Rev.1

Shanghai, July 16, 2019 _
(Place, date)

TUV SUD Industrie Service GmbH
Shanghai Office

Floor 3-13, No.151, Heng Tong Road,
Shanghai 200070 P. R. China

= Guilin Chen
TUV SUD Industrie Service Gm!

Westendstr. 199
80686 Munchen Germany

Tel: +86216141-0123
Fax: + 86 21 6140-8600



BRSSO

TUV SUD Industrie Service GmbH
Shanghai Office

Floor 3-13, No. 151, Heng Tong Road,
Shanghai 200070 P. R. China

Industrie Service

Test Report No.:267004 Rev.1

Type of Process Valve Packing Graphite Packing M600
Packing Material Graphite Packing(die-formed graphite rings and metal-wire-
reinforced braided graphite rings)
Packing Cross-section(mm*mm) 6.3mm*8.3mm
Number of rings 5/3 die-formed graphite rings and 2 metal-wire-reinforced
braided graphite rings
Packing Gland ID{mm) $255
Packing Gland OD(mm) $38.1

3.Test condition
The test has been referred to AP| STD 622: 2018 Para.4 and the requirements of the customer. The key
test conditions have been specified according to the following information:

Number of Mechanical Cycles 1510
Number of Thermal Cycles 5

Maximum Test Pressure 41 4bar

Test Profile Rising
Test Medium Methane 97% minimum purity =
Test temperature Room Temperature/2607C :f
Leakage <100ppm E
4 Pre-test Preparations & Packing installation _‘E

Before test, the packing installation shall be according to Par.4.3 of API STD 622: 2018.

5.Selection and Calibration of test instrument

The test instrument was chosen according to the requirements of the equipment manufacturer and calibrat-
ed according to Para. 4.2 of API STD 622: 2018.
6 Fugitive emission test and measurement

Test Segment Static Leak Stuffing Box Flow Line Gland Nut Remark
Measurement Temperature(°C) | Temperature(°C) Torque (Nm)
__(ppmv)
Day 1 0.5 RT RT 59 59 -
Start, Ambient 8.8 RT RT =3 a o
1-150 cycles ad t 44 = - =
1.9 RT RT - - -
P= _41.4bar P " . < 5 -
Eievated 21 260 261 - - -
emperature e 260 260 = - .
151 - 300 20 260 260 = - -
S 21 260 260 = = -
P= 41.4bar = = = L " s
Page 3 of 5
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TUV SUD Industrie Service GmbH TV
Shanghai Office e
Floor 3-13, No.151, Heng Tong Road,
Shanghai 200070 P. R. China

Industrie Service

Test Report No.:267004 Rev.1

Test Segment Static Leak Meas- Stuffing Box Flow Line Gland Nut Remark
urement (ppmv) Temperature("C) | Temperature(°C) | Torque (Nm)
Day 2 1.2 RT RT - - ~
Start, Ambient 3.4 RT RT = = =
301 - 450 cycles i BT i = - —
23 RT RT - = -
P = 41.4bar - - - - - -
Elevated Tempera- 6.7 280 260 - - -
ture 51 260 260 = - :
451 - 600 cycles 4.4 261 260 = 2 -
P= 41.4bar A4 S i = 2 =
Day 3 1.8 RT RT - - =
Start, Ambient 18 RT RT = = =
601 — 750 cycles 38 BY i E - =
43 RT RT - - =
P= 414bar - - - - - %
Elevated Tempera- 21 260 261 - - -
furs 3.0 261 260 = = -
751 - 800cycles 3.1 260 260 = - = o
- - 'J‘
e W14tE 2.7 260 260 - .\'
= - = = = - r
Day 4 24 RT RT - = - ))
Start, Ambient 3.6 RT RT - =1 -
901 - 1050 cycles 34 i ) = i = il
3.0 RT RT - - -
P= 41.4bar =T = = - - -
Elevated 3.8 260 262 - - =
Tesnpansie 26 261 262 - = =
1051 -1200 cycles 52 260 261 - = -
P=atdbar = » %2 = & -
Day5 25 RT RT e = =
Start, Ambient a7 e = - - -
1201 - 1350 cycles il i) - = i -
2.0 RT RT - e -
P = 41 4bar - i a - = -
Elevated 23 259 261 - - -
Tempermine 27 260 261 = " m
1351 — 1500 cycles 2.7 260 262 - - -
2.6 - 5 i
P= 414bar = —
Page 4 of 5
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TUV SUD Industrie Service GmbH
Shanghal Office

Floor 3-13, No.151, Heng Tong Road,
Shanghai 200070 P. R. China

Industrie Service

Test Report No.:267004 Rev.1

Test Segment Static Leak Stuffing Box Flow Line Gland Nut Remark
Measurement Temperature(°C) | Temperature(°C) | Torque (Nm)
(ppmY)

Day 6 24 RT RT - - -
Start, Ambient 23 RT RT 412 408 -
1501 - 1510 = = = = — -
cycles = i = = = 5
P= 41.4bar P

We, hereby declare that | have checked test valve and witnessed the fugitive emission test on the tested
valve according to AP| STD 622:2018. The test results are as mentioned in this report.

TUV SUD Industrie Service GmbH

Date: July 16, 2019
¥ Chen Guilin

Annexes:
1) Fugitive emissions test report with No. ROCKB201910004;

qu""?
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ZERTIFIKAT 4 CERTIFICATE #

CERTIFICATE

M641 (AP1622 e BRIRERD) i+

Industrie Service

(Certificate of conformity with technical requirements in: )

API STANDARD 622 THIRD EDITION, OCTOBER 2018

Name of manufacturer

Certificate No.:268919 Rev.1
Ref. Test report No.:268918 Rev.1

: Zhejiang Magpie Sealing Element Co., Ltd.

Postal address of manufacturer : No. 9, Xiezhai Alley, Puyi Village, Oubei District, PC: 325102,

Yongjia County, Wenzhou City, Zhejiang Province, P. R. China

1. Description of Test Valve Packing :

Type of Process Valve Packing

Graphite Packing M641

Packing Material

Graphite Packing( three die-formed graphite rings and two
metal-wire-reinforced braided graphite rings)

Packing Cross-section(mm*mm)

6.3mm*6.3mm Square

Number of rings

5/3 die-formed graphite rings and 2 metal-wire-reinforced
braided graphite rings

Packing Gland ID(mm) $25.5
Packing Gland OD(mm) $38.1
2. Test Condition:
Number of Mechanical Cycles 1510
Number of Thermal Cycles 5
Maximum Test Pressure 41 .4bar

Test Profile Quarter-turn
Test Medium Methane 97% minimum purity
Test temperature Room Temperature/260°C
Leakage <100ppm

We hereby certify that the fugitive emission test on below process valve packing have been conducted

at the laboratory designated by manufacturer and witnessed by TUV SUD inspector according to
requirements of API STANDARD 622 THIRD EDITION, OCTOBER 2018. The testing results of valve
packing meet the requirements of API STANDARD 622 THIRD EDITION, OCTOBER 2018 Details
could be taken from the associated report with the No..268918 Rev 1

Shanghai, July 16, 2019 __
(Place, date)

TUV SUD Industrie Service GmbH
Shanghai Office

Floor 3-13, No.151, Heng Tong Road,
Shanghai 200070 P. R. China

Guilin Chen
TUV SUD Industrie Service

Westendstr. 199
80686 Munchen Germany

Tel.: +86216141-0123
Fax: + 86 21 6140-8600

11
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TUV sSUD Industrie Service GmbH
Shanghai Office

Floor 3-13, No.151, Heng Tong Road,
Shanghai 200070 P. R. China

TV

Industrie Service

Test Report No.:268918 Rev.1

Type of Process Valve Packing

Graphite Packing M641

Packing Material

Graphite Packing( three die-formed graphite rings and two
metal-wire-reinforced braided graphite rings)

Packing Cross-section(mm*mm)

6.3mm*6.3mm Square

Number of rings

5/3 die-formed graphite rings and 2 metal-wire-reinforced

braided graphite rings
Packing Gland ID(mm) 4255
Packing Gland OD{mm) $ 381

3.Test condition

The test has been referred to APl STD 622: 2018 Para 4 and the requirements of the customer. The key
test conditions have been specified according to the following information:

Number of Mechanical Cycles 1510
Number of Thermal Cycles 5
Maximum Test Pressure 41.4bar
Test Profile Quarter-turn
Test Medium Methane 97% minimum purity
Test temperature Room Temperature/260°C
Leakage =100ppm

4. Pre-test Preparations & Packing installation

Before test, the packing installation shall be according to Par.4.3 of AP| STD 622: 2018.

5.Selection and Calibration of test instrument

The test instrument was chosen according to the requirements of the equipment manufacturer and calibrat-
ed according to Para. 4.2 of APl STD 622: 2018.

6.Fugitive emission test and measurement

Test Segment Static Leak Stuffing Box Flow Line Gland Nut Remark
Measurement Temperature(°C) | Temperature(°C) | Torque (Nm)
(ppmv)
Day 1 36 RT RT 59 59 =
Start, Ambient 6.3 RT RT = = =
1 - 150 cycles L L] il = ~ =
6.3 RT RT - - -
Pe 41 dbar - - - - = -
Elevated 3.1 260 260 - - Ein
Temperature 39 260 260 »~ =
‘51| - 300 3.9 260 260 - -
e 38 260 260 - - -
P = 41.4bar & o = o = =
Page 3of 5
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TUV SUD Industrie Service GmbH

Shanghai Office

Floor 3-13, No.151, Heng Tong Road,
Shanghai 200070 P. R. China

Test Report No.:268918 Rev.1

&Y &

\

Test Segment Static Leak Meas- Stuffing Box Flow Line Gland Nut Remark

urement (ppmv) Temperature(°C) | Temperature(°C) | Torque (Nm)
Day 2 8.3 RT RT - = =
Start, Ambient 15.9 RT RT = == aal
301 - 450 cycles L 5L ol = ~ -
5.7 RT RT - = =
P= 41.4bar = i s = =~ -
Elevated Tempera- 3.4 260 260 - - =~
e a1 260 260 = - =
451 — 600 cycles 3.0 260 260 = - =
P= 41.dbar 3.0 260 260 - - -
Day 3 5 RT RT - - -
Start, Ambient 76 o RT - - =
601 — 750 cycles 3.1 il i a5 = =
8.0 RT RT - g =
P= 41.4bar - w5 = - - -
Elevated Tempera- 45 260 260 - - -
i 45 260 260 = - -
751 - 900cycles 45 260 260 i e =
P= didkar 5.0 260 260 - = o
Day 4 1.4 RT RT - - s
Start, Ambient 55 RT RT 5 = =
901 — 1050 cycles 3.5 RT I = = =

31 RT RT - e

P = 41.4bar o — - - -
Elevated 37 260 260 - - =

Temperature 38 260 260 = oo
1051 -1200 cycles 3.3 260 260 - - -
B = 49.4bar 35 260 260 e i -
Day 5 3.6 RT RT - ~ =y
Start, Ambient 33 RT RT = - -
1201 - 1350 cycles 28 RY Ry = . -
7.6 RT RT - - -
P = 41.4bar - = = - - -
Elevated 2.9 260 260 - = -
L 3.0 260 260 - - =
1351 - 1500 cycles 3.0 260 260 - - .
; 260 - - -

P= 41.4bar ... —
Page 4 of 5
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TUV SUD Industrie Service GmbH
Shanghai Office

Floor 3-13, No.151, Heng Tong Road,
Shanghai 200070 P. R. China

Industrie Service

Test Report No.:268918 Rev.1

Test Segment Static Leak Stuffing Box Flow Line Gland Nut Remark
Measurement Temperature(°C) | Temperature(°C) | Torque (Nm)
(ppmv)
Day 6 8.1 RT RT - - e
Start, Ambient 6.8 RT RT 56.1 51.9 -
1501 - 1510 = = = = - -
cycles — = = o = -
P= 414bar = = i = = &

We, hereby declare that | have checked test valve and witnessed the fugitive emission test on the tested
valve according to APl STD 622:2018. The test results are as mentioned in this report.

TUV SUD Industrie Service GmbH

thon

Chen Guilin
Annexes:
1) Fugitive emissions test report with No. ROCKB201903004-3.

Date: July 16, 2019
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ZERTIFIKAT @ CERTIFICATE

TA-LUFT (M600) i 5

Attestation of TA-LUFT VDI2440

V—

Industrie Service

Attestation No.:269669
Ref. report No. :269670
: Zhejiang Magpie Sealing Element Co., Ltd.

Postal address of manufacturer : No. 9, Xiezhai Alley,

Manufacturer

Puyi Village, Oubei District, PC: 325102,

Yongjia County, Wenzhou City, Zhejiang Province, P, R. China
Order Number : 7482293767

Product Description:

Product Name

Graphite Packing M600

Product Description Graphite packing/ 2 of metal-wire-reinforced braided
graphite rings and 3 of die-formed graphite rings
Product type(mmxmm) D254x$38.1

Cross Section Dimension:(rnmumm) 6.35x6.35

Stem diameter of test rig(mm) 254

Test Condition:

Testing principles are according to Technical Instructions on Air Quality Control — TA Luft July
2002 and guideline VDI2440 November.2000 and the key test conditions have been specified
according to the following information:

Test Fluid 97% minimum purity Helium
Test Temperature(T) Room Temperature/400°C
Test Pressure(bar): 51.1/34.7
No. of Switching Cycles 205
'Tpeciﬁc Leakage Rate A mbar-l/(s*m)

Hereby, Itis certified that the tested valve of
test results are accepted according to above
associated report with the No.:269670

he above mentioned company have been tested and the
mentioned specification. Details could be taken from the

Shanghai, July 16, 2019

(Flace, date)

TUVSUD |

Westendstr. 199

80686 Miinchen Germany
TOV 80D Industrie Service GmbH Tel.: +86216141-0123
Shanghai Office Fax: + 86 21 6140-8600
Floor 3-13, No.151, Heng Tong Road,
Shanghai 200070 P. R. China

15
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181108342258

A
Test Report

i it
Report No.  ROCKR201903004

1 i 3 f1 5 Med)
Product Mame Graphite Packing M641
LA L B 0 T R 2 A

_Zhejiang Magpie Sealing Elment Co.,Lid.
% SRR KSR HWER s Y

LHL O k. No. 9, Xiezhai Alley, Puyvi Village. Oubei District.
Customer’s Address Yongiia County, Wenzhou City, Zhejiang Province

Customer

e iy ) 2009 4E 3 113 F
Date Started March 13, 20149
ik A 7 1 I AN EIH 18 B
Date Finished bdarch 18, 2019

il 4 5 A

Wenzhou Rock Valve i [ s;ing Co., Lid,

19
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RockiLaboratory 1238 R o ROKBR01003004

S FHAL A S ) Fugitive Emissions Test Information

' mH HF T S M M P R 2 T
[ Manufsctarer Zhejiang Magpie Scaling Elment Co., Ltd.
i - TV R = LR TR, (10 S 5 e T
| polow Giraphise packing’ Theee die-formex graphive nings.
[ o metil-wire-reinforced braided graphite rngs
MKHH (i ] R ash1
| Material Giraphiie Misdel N,
| 47 il 5, T 1T B AT ST Ak
Stem Motion Chaarter-rm New or Carrent Product Mew Prosbisct
Al # % e
‘ Selecied by Manufaciurer Collecied Date RO
i i ; L 2
Sumple Mo RIS Sample status It
0 # Mt I
i | ! A0 1
Test Item heting 4 Pmmber of Hings y
T TTe——— T T =
| Uros Section Dimenshons |~ . eking ERN Mol
MEETENE (mm) 2.8 P EESE (mm) 1
Packing Gland ID | ’ Packing Gland O )
Wi
LURIRHEEE (%) . ERNAERG (em) | iy |
Com ' Recommended land w2
. ' Tightening Torgus At s
[PV AP1 6222008 WY 0% #r ooty kg
|  Test Basis Sec.d of APLAZ2-2018 Test Modium 09 Methane
BLW R LR F¥i WL .
N of Mechanical Cyeles ' Nao, of Thermal Cyeles ’
S O R L O
| AR Charg) ife W o
Mavimam Test Pressure ; Mechanical Cycles prior B
_ o l o lle-q,i:utnml =S4 ]
B B P |
Leakage Detector Brand/ Thermo Fisher Sciemific | TVA-2020 1 202017032075
| Model’ Serial Number
O DT R R R - T ) e s
tf:;*i#!m ROCK Valve Testing Lab. Heyi Industrial Fone, Oubei, Yongjia,
 E— Lhejinng. PRC
| WA Packing Configuration:

- R Suian Fiesg slEape
| R el il g
o A b e R L Memiced crmd ring w il metal wine peinieccinem

= 2=, | vaNal

| @ (LA RS Corpion inhihior and ype 58 fine Powder
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B RYIE S

Rock«

) Rapon Mo | ROCKE201 900004

il sk T Data =
pomuMa | nnmuy | wmar | e
MR Seatie Leak | Siuffing Bax | Flow Line Torqee (Nen) M
Test Sezment Messurement | Temperature | Temperatire TR TT Evaluation
_ o | L ] e | N
WA Day 36 RT |  Rr 50 55 oK
Wil Ambient 6.3 R i . . 0K
0-150 B _ &8 | RY KT z : Ok
150 eyeles 63 RT T - . (373
P= 414 barg £ . . - - 0K
i et T T e
15120 PR I 35 b S = : o
15]1-MM cyveles | 18 260 0 . = o
P dlLA barg . : - - - -
W2 Doyl 53 R wr . . Ok
WlaAmben | 159 | et | wr [ - 1 - 1 ok
300-450 He i B k2 I | - . ok |
301450 cyeles 57 Wl mi - : '3
P=41.4 harg - 5 E = : ik
Wakav2 34 260 2l - . 0K, |
i B Elevated X 200 260 - . ok
A51-np 06 B in 2640 26 - - OF,
A5 -iblh cyeles 34 26l Tl - . 373
gl barg [ = P = " Ok
AN Day 3 | 1.3 HI L - - LK,
W Ambiew T ] L - - oK
w1780 T B 8.1 RI ar | - : ok
601 -T50 eyeles 4 R wI : “ 0K
P=414 barg - . : = G (K
WK Duy 3 45 260 260 E : ok |
A Plevated 45 260 2600 . ok
751000 s 4k 260 260 - | - ok
B T T 260 260 - = oK l
Pedld barg . Z z = ¥ ok |
MAEDays | |14 Rl ’I - E 0K,
B Ambient 55 R1 R g : oK |
901-1050 KEEF | 35 Rl LA - - (I,
MW01-1050 eycles 31 BT " : - oK
P barg a 5 = 5 oK
Page 4 ' 11
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BRSSO

RockiLaboratory

B 7Y Repart Ne. ROCKEXN) 903004

MEMMEE | AMMENT | R e
| MR Static Leak | Stuffing Box | Flow Line o Nl i
| Test Segmment Mexsurement | Temperaiure | Temperature | n (N Evalustion
(ppmy ) (T (2 S (ani
(makpays | 37 w0 | w0 | Ok
e Elevated 35 260 2600 - - 0K
1050- 1200 T B4 33 26 2udp K
1051- 1200 eyeles 5 | 2 260 = Uk,
| P14 barg = . 55 . 5 oK
LS K Day S 16 RT T : : Uk
8 Ambicnt 33 BT RT - . 0K
12011330 2006 5. 28 ®i L] - e
1200 1350 eyebes T R ®i - - K
| P=did barg S| e I = . OK_
| WS K Duy & 29 il | 260 - (K
5 Flevated 30 260 260 Ok
13511500 B RiEE i 26 260 - ok
13511500 eyeles 26 260 260 oK
PedrAbang - . : : : oK
M6 K Day e X RT T ¢ & i
W Amblent | 66 RT 1 61 | S0 Ok
1501-1510 0 | s . .
| 1501-1510 cycles - | - . -
| Ped1A bary i 2 - e
it Note:
R SRR % 1570 4 0T
| RT s betwesn 150 (oL
B0 144 S Tt Rl
T mhiciviteE T TINL L
Ml A Hiwable |1k ppmy Maximum Leakage
I Lizithasge [deectod

NP 0N R L T S VAT Wi Packing Leokige Bebow Allowalvle ¥

PFage 3
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BRSSO

ROCk‘l.abOfam 117, Report No. ROCKE201803004
3065 MM Test Result Graph

J

e i

——

Page & ' 1)
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BRI

RDCK*l.aerEtﬂr}’ 117 5 ) Repon Mo ROCKE201 903004

U Phatographic record

el

- .

WG Tergue Meosurement
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BRI

Rock«Laboratory

#17 W , Reporl No HDCF-HM'IQ‘DZ!UEH_

L i A Macking rings before test

e L

W R MM Packing rings after tesl

Page & | 11
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BRI

Rocks Lﬂbﬂl"ﬂtﬂf}" 11716 4 Reporl Mo ROCKE201903004

L A AN K Gland Fallower alter test

i, I

HFHAE Gland Nange

Puge % 1
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BRI

Rocks Laborator! 7% ¥ Repont No - ROCKE201903004

S IR Stem alier test

¥ AL Siulling bos internal

Pape 10 ' 11

27



BRI

5] Repor Mo ROCKEX0N B0A004

Rock«Laboratory

AT A Packing configurution drawin

sbuus ayydelb papieiq
Palojulal-alim-|ejaw
EHEED RN HGEET %

sbuus ayydesb
pawloj-a|p aaiy |
EEDHW® =

sbun aypydesb _E_u_ml_n:

paliojulal-alim-|ejaw

HHFRDEUZEEE

sendfl L L
+ il of repart®**

Page 11

28



BRSSO

T L -
:_\-_‘“'ﬁ \:\:’_;J"f-_:__‘ A qlﬁ‘l"\ﬁl
MA i &NAs B

i TESTING
181108342258 T Sl cuas Lo

o
Test Report

5 i b
Report No.  ROCKB201910004

Fll"'.llll]l ?1 gi: '|I1 Id'i fl'lH Maoo
Product Name Graphite Packing Mo00 _
AT Wil E e IRAA
Customer Zhejiang Magpic Sealing Elment Co.,Lid.
AT R LI AT B9 5
ERE R RIS No. 9, Xiezhai Alley, Puyi Village, Oubei District,
Customer’s Address Yongjia County, Wenzhou City, Zhejiang Province

i B b s ) 160 2009 12 H 16 [
Dhate Started December 16, 2019
el a L 019F 12421 H
Diate Finished sBecgmber 21, 2019

i AT N
Wenzhou Rock Valve hgps

29



B RYIE S

Rock:Labor atory I 7 V) Report Nio - ROCKB201910004

] Statement

o WA T S PR T T AR PR AR R R AR R
GHIARERE A, AN TR,

The report i invalid without “Dedicared Inspection Stamp™on report cover and cross pages
and on conclusion, or without signature of reviewer and spprover.

. R .

Report is invalid il altered.

L A A A E R S, CERTEAUM M. LA, AR, BT RN,
(T A 30 0 SRS AR 4 ST ST P i e

The company is anly responsible for the original report. Any form of copy. fax, photocopy.
clectronic texts can only be regarded us reference. Editing or partial copy by any party is
wmink slbswed.

L AEAR IR, IR LR R T, T S e Y R K R A
i

Company ks not responsible for sampling, therefore the report is only responsible for
subsmitted sample. Costomer shall be responsible for the representutivity of submitted
sumple and the authenticity of submitted documents,

S FE L R 5 L PRI AR 2 R - T A A R A R R
I customer has any ohjection to report, written application shall be raised by customer
within 3 days after the issee of report.

S E A AR . RN R . RRER RSN RSN R A
fERBIEES, TN

Company doesn't have the obligation to repeat testing when festing doesn’t have
rvepentubility, or sumples are not stable during abjection period, or sample is wsed up,

L AR AR RS A R b B R B B A TR E e, R

FERI . B R
Company promises all commercial information, technical document or trade secret related
1o testing shall be protected, wnd all documents, samples and data shall be properly handled.

Al T R A T AR B R A T X

Address: Heyi Industrial Zone, Oubed, Yongjia, Wenzhou, Zhejiang.
i 86 FS Post code: 325000

i &4 Tel.:  0577-6708 7799

i B Fax:  0S77-6708 7799

all ¥ E-mail:  rocka rock-lab.cn

Page 2/ 1}
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BRSSO

Rock«Laboratory

MR R L% {0 L Fugitive Emissions Test Information

1525 4 Repon No.: ROCKBZ01810004

| bk ST L 0 R )
Manuficturer ~&hejiang Magpic Scaling Elment Co,, Lid, |
i T AR B A S, 7 T 2 T O '
Ciraphite packing' Three die-formed graphite rings, two metal-wire-reinforced
Deseription ; .
braided graphite rings
MEHE iy U 5 e
Material Graphite Madel No.
Pk sl T 1 TR i TR AT Bfh e b
Stem Motion B Rising New or Corrent Product MNew Product
el I RV LR .
; 2009.12.10
Selected by Manulaiurer Coltected Date
LT R . FEdniR s wkr
Sample No. ROCK P19 10004 Sasple’ itatas bl
Erid s B W R L .
Test Ttem Sealing Performance Tes Mumber of Rings .
WU R Cmm*mm ) . MU S ) s
Cross Section Dimensions | = Packing Gland Bolt Dia. :
MEEf£NE (mm) - RS (mm) 38,1
Packing Gland 11} o Packing Gland O :
SR
LRI (%) - i [ 27| Ball
Packing Compression WEE2
Tightening Torgue 549
) R Nui 2
i B S APl 622-2008 0§ WA Qe
Test Basis Secd of APL622-2018 Test Medium 99.9% Methane
HLARDGE & i TR p
No. of Mechanical Cyeles No. of Thermal Cyeles
b DRl e L
iR Charg 414 IR BiA

Maximum Test Pressure

Mechanical Cyeles prior

o Re-midjustment

U R R e

Leakage Detector Bramd/
Mudel! Serial Number

Thermo Fisher Schentific ¢ TYA-2020 / 202007032075

R
Test Facility

Zhejiung. PRC

O I A BRI SR 1ol T i i
ROCK Valve Testing Lab, Heyi Industrial Zome, Oubei, Yongiie,

HF A Packing Configuration

L BT Packing Sketeh

[y RN WL Sguare ting shape

FELLR I Drie-farmsd indidike dng
ke T LR T Rridded end ring with metnl wiire reimfrcement
PRI A R Corvosson inhibaror wad tvpes 48 B Zine Powder

_ A
LB

Page 3 / 10

31

NN

M=/ =




BRSSO

Rock«Laboratory

%0 3 Testing Data

13 i - Report Mo, ROCKB201910004

|
|
=] 5 wd =i

BAMMMIE | RHNHE | wlEE |
e Static Leak | Staffing Box | Flow Line Torgue (Nm) HE
Test Segment Measurement | Temperaiore | Temperature Fvaluation
Cppmy } (T (4! L W2
Nutl | Nur2
1K Day 0.5 ) RT 4 59 Ok
el Ambient LR ] RT ’T - - OK
D-150 He i 51 iR} R - - OK
=150 eyeles 19 " T F Ok
I'= 414 barg : = = = 5 z
2.1 260 261 5 e K
WS Elvaind e T e |
151-300 K {HT o o o ; -
L5300 cpells 2.1 260 260 : oK
"= 414 barg
2 K Duy 2 1.2 [ 11 5 oK |
Al Ambient 34 R]' R':'I' F i EE
A01-450 KR 1.3 RT RT - - K |
301450 eyeles 23 RT RT : 2 ok |
| P=d1d barg - - = - 5 ]
2K Day2 6.7 260 260 - oKk |
| 5 Elevated 51 2600 260 ; . ok
451600 1 5 4.9 261 260 = = Uk 1
A51-600 eycles 46 260 260 = . ok |
g4 barg 3 5 . |
3 K Day 3 1.4 RT RT < Ok
Wi Ambient 1.8 RT RT = - Ok
6iFE-730 H; I8 K RT = - (514
61750 eyeles e /1 RT = = O
- P4l barg = - . -
Errs 2.1 260) 261 Ok
i Flevated 1.0 261 2601 - Ok
TR0 H 3 264) 260 - & 0K
TE1-9HHD eveles 33 260 360 = = oK
=414 barg - = 5 = oK
| ¥ 4K Day 4 2.4 RT RT 3 e OK
L Ambient 36 RT RT - - O
01- 1030 F; #55 3.1 RT RT = = (57
SO0 1050 eyeles 30 RT BT (819
I P=41.4 harg = = = = =
Page 4 ' 10
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BRSSO

Rock«Laboratory

%0 3 Testing Data

13 i - Report Mo, ROCKB201910004

|
|
=] 5 wd =i

BAMMMIE | RHNHE | wlEE |
e Static Leak | Staffing Box | Flow Line Torgue (Nm) HE
Test Segment Measurement | Temperaiore | Temperature Fvaluation
Cppmy } (T (4! L W2
Nutl | Nur2
1K Day 0.5 ) RT 4 59 Ok
el Ambient LR ] RT ’T - - OK
D-150 He i 51 iR} R - - OK
=150 eyeles 19 " T F Ok
I'= 414 barg : = = = 5 z
2.1 260 261 5 e K
WS Elvaind e T e |
151-300 K {HT o o o ; -
L5300 cpells 2.1 260 260 : oK
"= 414 barg
2 K Duy 2 1.2 [ 11 5 oK |
Al Ambient 34 R]' R':'I' F i EE
A01-450 KR 1.3 RT RT - - K |
301450 eyeles 23 RT RT : 2 ok |
| P=d1d barg - - = - 5 ]
2K Day2 6.7 260 260 - oKk |
| 5 Elevated 51 2600 260 ; . ok
451600 1 5 4.9 261 260 = = Uk 1
A51-600 eycles 46 260 260 = . ok |
g4 barg 3 5 . |
3 K Day 3 1.4 RT RT < Ok
Wi Ambient 1.8 RT RT = - Ok
6iFE-730 H; I8 K RT = - (514
61750 eyeles e /1 RT = = O
- P4l barg = - . -
Errs 2.1 260) 261 Ok
i Flevated 1.0 261 2601 - Ok
TR0 H 3 264) 260 - & 0K
TE1-9HHD eveles 33 260 360 = = oK
=414 barg - = 5 = oK
| ¥ 4K Day 4 2.4 RT RT 3 e OK
L Ambient 36 RT RT - - O
01- 1030 F; #55 3.1 RT RT = = (57
SO0 1050 eyeles 30 RT BT (819
I P=41.4 harg = = = = =
Page 4 ' 10

33




BRSSO

Rock«Laboratory {12 6 1 Repart No.: ROCKB201910004
‘ AR | DR Wi L
duet | Static Leak Stuffing Bos | Flow Line P N_" il
Test Segment Measurement | Temperature | Temperature Evaluation
| Torgue (Nm)
{ppmy ) o) (T)
' FAKDay4 ik 260 | 252 = - DK
(8 Flevated | 26 261 262 : = 0K
10511200 P 5 52 260 261 . 5 OK
1051-1200 eyeles 4.4 260 263 : - 0K
P=41.4 barg = - . == -
TS A Day 5 2.5 RT RT : = Ok
itk Ambient 7 Rl wl . = Ok
1201-1350 PMEF | 4 RT " = . OK
1201-1350 cyces 20 RT Rl . - Ok
P=41.4 barz = = > ; : _
ECIT 23 259 261 = | = ok
Wl Elovated | 27 260 261 |- - Ok
13SE-1500 2 E- 2.7 264 262 - = K
13511500 cyehes | 26 260 261 = = Ok
P=41.4 barg = = = 5 e
WekDays | 2. | R RT s : 0K
il Ambient | | 23 R R a2 | 406 OK
1501-1510 HIfF | E | = | = £ 5 g -
15011510 eveles : : 5 = - . &
Pl barg = : : z e z q
it Note: |
RT SAM% KAWL A7 15°CF 40T . t
ﬂ_i:.-:_lzc_l"&:cn 150 w400 = ”{
I

L4, W Test Results:
fo 0 e i e Ak A R L
Mnimum Allowable 106 ppmv hlaximum Leakage
L eakage Detected

HRTE R R T R AT Was Packing Lenkage Below Allowahle?

oy,
Prepared by H H
F 4 2 1 i A :
Daw:aqd— Dtz Dhafes:

Page 5/ 10
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3
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750 Y Repord No.: ROCKB201810004

oratory

RocksL

Wl A4S LA Test Result Graph
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BRI

Rock: Labﬂrﬂtﬂr}' ff 48 % Rieport No.. ROCKB201910004

W il Photographic record
I

AW Tost Rig

i 4 FeAE Equipment calibration

Page T 10
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BRI

RockiLaboratory

LY % Y Report No.: ROCKBE201810004

L

T Tongue Measurement

I

5 Ty 200 1 Packing rings before tesi

Page & /10
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BRI

RockiLaboratory

58 1} Repor No.: ROCKE201910004

B G ISR Packing rings after test

L

B 5 N Gland follower after test

Page 9 ' 10
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BRSSO

Rock: Labﬂfatﬂl‘)’ %5 4 Report No.. ROCKB201810004

B S BT Stem after test

W 4L Staffing box internal

1**!& -‘ﬁ-%_ﬁvt-
L2 *E.d M r‘pmtt-

Page 100/ 10

39



BRSSO

1 HAbE B S

1.1 &S RiE
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BRSSO

1.2 MPSHER SO

b [ it 4 T 4 9 O % 5 A ] 0 ik
EIEVE_ AT S RE ST H IR 205 AR L 6] S S PENE
ERFRHRAEEE, RadmPafEnlERmEas
EH RN T.

$FEAE g !

e T {-ﬁﬁ}
20212601 7 08

H | ATARELA RE | CERATASTL | @ ERARE [ B8 BNER LG

20154

w0l6F

BO1T

HO1E%

ap|gip | 20000 10000 13818 19. 3986
| &

| & it 13814 19, 3085
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BRSSO

ZEAEH S S R PR IR A 6 3R 2 o) SR S AR IR
AT A B R, R a] o R U (% L ]
#H kA .

L AN

Bt F | mPERRERNEE | SrTLRERIANCERD [0 REGRE | 85 IEREE GA

20154

20165

20174

20184

s0104 | 8000 6000 12580 10. 0802

& # 12580 10. 0802
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BRSSO

M, ERFEREIERERE, A E R E ORI %

LE B EER T,
FFULIER !

Bt | mPEREEATRE | ASTREAATANERTE) B A EH AR | ARERRLR TR
20154 #F6000 3650 1480 28.90
20164 A T 6000 4270 1850 52.57
20174 FF7000 4550 2740 43, 36
20184 AT 8000 6380 4490 49,77
20194 AT 10000 BOOO 4860 55. 15
P 26850 15420 229. 75
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